
 

 

 

 
 

Agenda posted on the bulletin board in the lobby of City Hall by 6:00 p.m. on Wednesday, November 2, 2016. The City of Guthrie encourages participation from all 
its citizens. If participation at any public meeting is not possible due to a disability, notification to the city clerk at least 48 hours prior to the scheduled meeting is 
encouraged to make the necessary accommodations. The city may waive the 48 hours rule if signing is not the necessary accommodation. 

 

 

63rd City Council 
Mayor Steven J. Gentling 

Ward I –John Wood, Ed Wood     Ward II – Jeff Taylor, Brian Bothroyd 
Ward III – Gaylord Z. Thomas, Sharyl Padgett 

 

 

SPECIAL GUTHRIE PUBLIC WORKS AUTHORITY MEETING 
[...]
• 1/22/2015 Letter to GPWA - Cottonwood Creek Dam and Well alternatives 
• City requests Myers to evaluate less expensive alternatives 

• 2/16/2015- revised cost estimates completed per city’s budgetary 
constraints 

• 2/17/2015- Myers presents options at GPWA Workshop 

 
City of Guthrie

 
November 5, 2016

 
32



Project Timeline and Work Performed To Date 

• 2/25/2015 Myers provides water surface profiles to City due to social 
media uprising 

• 3/2/2015 Geotechnical engineer contacted 

• 3/3/2015 City Council Discussion and possible action of utilizing the 
Oklahoma City Waterline Fund for the construction of a Cottonwood 
Creek Raw Water Intake Dam Refurbishment $400,000 to $580,000 

• 3/9/2015 Myers begins working on hydraulic modeling  

• 7/29/2015 site visit with geotechnical engineer 

 
City of Guthrie

 
November 5, 2016

 
33



Project Timeline and Work Performed To Date 

• 8/4/2015  GMS Director Pruitt provided a status report including 
costs estimates of the low water dam and stated that the 
specifications for construction of this project are almost complete. 
City Clerk Biggs reminded Council that this project will be funded with 
proceeds from the Oklahoma City Waterline Fund – unless the City is 
able to secure a loan forgiveness grant through the Oklahoma Water 
Resources Board. 
• Preliminary plans complete and discussions with USACOE 

• 9/9/2015- Hussman Easement Agreement Issue Brought Up 
• Myers continues to work on hydraulic model 

 
City of Guthrie

 
November 5, 2016

 
34



Project Timeline and Work Performed To Date 

• 12/29/2015 Email sent to city stating that environmental and 404 requirements 
must be met prior to construction 

• 2/5/2016 Project on hold due to property issues 

• 2/17/2016 City requests Myers to evaluate utilizing USBR Grants and consider 
alternative dam location  
• Myers notifies city that a new location is potential but will be more difficult to overcome 

environmental requirements 
• City continues to negotiate with Hussmans 

• June 2016 Hussman easement expires 

• 9/1/2016 Myers prepares preliminary layout for land to be acquired for 
Operation and Maintenance of Dam 

• 9/13/2016 Myers meets with City Manager and Staff to review alternatives 
presented previously and evaluate potential alternative locations. 
• Myers to attend 9/20/2016 meeting 

 
City of Guthrie

 
November 5, 2016

 
35



January 21, 2015 Letter 

• Presented causes of existing dam failure 
• Bank erosion and improperly designed dam 

• Presented concerns 
• Bank erosion, woody debris, sediment, difficulty in maintenance 

• Presented options to restore or improve the dam 
• Notified city that restoring the dam and not improving would 

• Cause north bank to erode 
• Could potentially lead to litigation from property owner 
• Notified the City that restoring the dam will not provide a long service life 

• Notified city that improving the dam would  
• Would be in excess of $1,000,000 
• Reduce maintenance requirements 
• Provide a long service life 

• Myers was notified by City that they did not want to pursue the initial recommended 
improvements due to budgetary constraints 
• Myers begins looking at other design alternatives 

 
City of Guthrie

 
November 5, 2016

 
36



2/17/2015 Board Meeting 

• Myers presents alternatives that fit within the budgetary constraints 
provided by city 
• Reduced amount of riprap 
• Switched from concrete structure to earthen embankment with riprap 

• Disadvantages 
• More prone to sediment and debris accumulation 
• Require more maintenance 
• More prone to failure than original recommended improvements with concrete  
• Less stable banks within proximity of the dam 

• Advantages 
• Within budget 
• Provides a longer anticipated service life than restoration to existing conditions 

 
City of Guthrie

 
November 5, 2016

 
37



Baseflow Analysis – Cottonwood Creek 

 

 
City of Guthrie

 
November 5, 2016

 
38



Present Alternatives and Construction Cost 
Estimates 
• Alternative 1- reconstruct dam 

• Alternative 2- move forward with the original selected alternative 
(budgeted for OKC Waterline Fund) 

• Alternative 3- Construct an improvement that will serve the City for 
many years 

 
City of Guthrie

 
November 5, 2016

 
39



Restore Existing Dam 
   

 

1 1242 TON RIP RAP $65.00 $80,730.00

2 450 CY CHANNEL EXCAVATION $45.00 $20,250.00

3 615 CY EARTHEN DAM $135.00 $83,025.00

4 112 L.F. 54" HP STORM SEWER $278.00 $31,136.00

5 650 CY COFFERDAM $60.00 $39,000.00

6 1 LSUM EROSION CONTROL $5,000.00 $5,000.00

$259,141.00

$51,828.20

Engineer's Opinion of Probable Construction Cost

Cottonwood Creek Raw Water Intake  Dam Refurbishment

Guthrie  Public Works Authority

MECE 2111135.80

Option 2 - Reduce  Rip Rap Area

TOTAL COST

TOTAL CONSTRUCTION COST

CONTINGENCIES (20%)

ITEM NO. QUANTITY UNIT DESCRIPTION UNIT COST

 
City of Guthrie

 
November 5, 2016

 
40



Earthen Dam with Rip-Rap 
   

 

1 2872 TON RIP RAP $65.00 $186,688.13

2 2512 CY CHANNEL EXCAVATION $18.00 $45,216.00

3 615 CY EARTHEN DAM $135.00 $83,025.00

4 112 L.F. 54" HP STORM SEWER $278.00 $31,136.00

5 650 CY COFFERDAM $60.00 $39,000.00

6 1 LSUM EROSION CONTROL $5,000.00 $5,000.00

$390,065.13

$78,013.03

Engineer's Opinion of Probable Construction Cost

ITEM NO. QUANTITY DESCRIPTIONUNIT TOTAL COSTUNIT COST

Option 1

MECE 2111135.80

Guthrie  Public Works Authority

Cottonwood Creek Raw Water Intake  Dam Refurbishment

TOTAL CONSTRUCTION COST

CONTINGENCIES (20%)

 
City of Guthrie

 
November 5, 2016

 
41



 
City of Guthrie

 
November 5, 2016

 
42



 
City of Guthrie

 
November 5, 2016

 
43



 
City of Guthrie

 
November 5, 2016

 
44



Long Term Improvements 

 

1 8280 TON RIP RAP $65.00 $538,200.00

2 4000 CY CHANNEL EXCAVATION $30.00 $120,000.00

3 446 CY STRUCTURAL CONCRETE $650.00 $289,900.00

4 121 CY CONCRETE PIERS $450.00 $54,450.00

5 1050 SY CONCRETE PAVEMENT $80.00 $84,000.00

6 1 LSUM DEWATERING AND DIVERSION $85,000.00 $85,000.00

6 1 LSUM EROSION CONTROL $10,000.00 $10,000.00

$1,181,550.00

$472,620.00

$1,654,170.00

Cottonwood Creek Raw Water Intake  Dam Refurbishment

Guthrie  Public Works Authority

MECE 2111135.80

TOTAL PROJECT ESTIMATE

TOTAL COST

TOTAL CONSTRUCTION COST

CONTINGENCIES and FEES

ITEM NO. QUANTITY UNIT DESCRIPTION UNIT COST

 
City of Guthrie

 
November 5, 2016

 
45



 
City of Guthrie

 
November 5, 2016

 
46



 
City of Guthrie

 
November 5, 2016

 
47



City’s Responsibilities for Project Completion 

• Reach agreement with Hussmann or Acquire Land 

• Issue  geotechnical firm NTP after access can be granted 

 

 
City of Guthrie

 
November 5, 2016

 
48



Land Required 

 
City of Guthrie

 
November 5, 2016

 
49



Engineering Services Remaining 

• Geotechnical Investigation 

• Final Design Plans 

• CLOMR 

• 404 Permit 

• Project Solicitation 

• Engineering During Construction 

• Mitigation Project- if required 

 
City of Guthrie

 
November 5, 2016

 
50



Questions and Comments  

 
City of Guthrie

 
November 5, 2016

 
51



City of Guthrie 
City Council Workshop 

Wastewater Treatment Facility 
Presentation 

November 5, 2016 
 

 
City of Guthrie

 
November 5, 2016

 
52



Existing WWTP 

• Process – Trickling Filter Treatment 

• Average Flow – 0.9 to 1.0 MGD 

• Influent Design Flow – 1.0 MGD 

• Peak Flow Through Plant – 1.35 MGD 

• Peak Storm Flow – >4.0 MGD 

 

 

 
City of Guthrie

 
November 5, 2016

 
53



WWTP Issues 

• Constructed Circa 1955 upgrades in 1982 and 2001 
(digester mixers) and sludge transfer pumps) 

• Attached Growth Process using Trickling Filters 

• Treatment Capability of 30 mg/l BOD5 and 45 mg/l 
TSS 

• Process cannot meet more stringent discharge limits 
or satisfy the projected flows 

• Continual exceedance of design flow leads to poor 
quality effluent 

 

 
 
City of Guthrie

 
November 5, 2016

 
54



Floodway Issues 
 
City of Guthrie

 
November 5, 2016

 
55



Existing WWTP 

Flow Diagram 

 

 

 
City of Guthrie

 
November 5, 2016

 
56



Primary Lift Station 

• 4 primary pumps rated at 300 gpm, 1800 gpm, 900 gpm and 600 
gpm and one storm flow pump rated at 2000 gpm.   

• Pumps cycle on and off to accommodate the variable flow pattern.  
Once the flow reaches the 1.35 mgd level, wet well level raises to a 
point where the storm pump is automatically engaged, transferring 
the excess influent to the FEB  

• Once the storm event is passed and the flows have subsided, water 
is returned by gravity to the head works and processed.   

• The greatest problem facing the pumps is that non-sewage trash and 
debris continue to damage the impellers and pump system. The 
pump system is a wet well/pump dry well orientation.  This creates a 
potentially hazardous environment for plant personnel. 
 

 
City of Guthrie

 
November 5, 2016

 
57



Grit Chamber 

• The grit chamber removes inert, coarse 
particles that can cause problems for 
equipment downstream.  The equipment is 
antiquated and requires continual 
maintenance. 

 

 
City of Guthrie

 
November 5, 2016

 
58



Primary Clarifiers 

• The WWTP has in place two primary clarifiers 
of 45 feet diameter.  The primary clarifiers are 
settling tanks with a mechanical means of 
removal of solids from the bottom, 
discharging clear effluent from the top.  The 
newer of the two is about 25 years old, and 
signs of concrete spalling and seepage are 
visible from the outside. 

 
City of Guthrie

 
November 5, 2016

 
59



Trickling Filters 

• The existing plant has three trickling filters.  Trickling 
filters provide biological treatment to the wastewater 
from the clarifiers using attached growth microbials that 
remove nutrients and enhance water quality.   

• DEQ has cited the WWTP for signs of leakage from cracks 
in the wall of trickling filter #1  and #2. 

• DEQ Regulations only allow for the use of trickling filters 
in pretreatment of wastewater prior to additional 
biological treatment.  Attached growth system do not 
consistently provide adequate removal of ammonia 

• This effluent may be toxic to aquatic life 

 
City of Guthrie

 
November 5, 2016

 
60



Secondary Clarifier 

• The secondary clarifier provides final settling 
of the effluent from the trickling filters.  The 
secondary clarifier does not have a redundant 
unit operation.   

 
City of Guthrie

 
November 5, 2016

 
61



Disinfection 

• The existing disinfection system at Guthrie’s 
WWTP was originally designed as a gas 
chlorine injection system.  In 2013, a system 
for the storage and injection of liquid bleach 
into the effluent treated wastewater was 
installed. 

• Sodium Thiosulfate is used for de-chlorination 

 

 
City of Guthrie

 
November 5, 2016

 
62



Sludge Treatment 

• The anaerobic digesters use microbes to break 
down biodegradable matter in the absence of 
oxygen. The mixer on the primary digester is 
inoperable, thereby creating a septic environment 
in the digester.  The amount of solids handled by 
the WWTP has not been high enough for this to 
pose a capacity problem; however, if the influent 
flow continues to increase, this digester will need 
to be in full operation. 

 

 
City of Guthrie

 
November 5, 2016

 
63



Sludge Handling 

• The existing sludge drying beds are meant to 
provide an area to collect and dry sludge before it 
is hauled from the plant. 

• The beds do no provide the necessary space to 
allow for adequate drying time of sludge.  Excess 
sludge is currently stored in the Flow Equalization 
Basins . 

• Cost of sludge removal is estimated to be 
$150,000 

 

 

 
City of Guthrie

 
November 5, 2016

 
64



Design Parameters For New Facility 

• Influent Design Flow – 1.5 MGD 
• Peak Flow Through Plant – 3.0 MGD 
• Peak Storm Flow – 7.0 MGD 
• BOD5 – 200 mg/l 
• TSS – 200 mg/l 
• NH4-N – 27 mg/l 
• Phosphorus – 8 mg/l 
• Design 2045 Population – 13,851 

 
 

 

 
 
City of Guthrie

 
November 5, 2016

 
65



Proposed Design 

• A sequencing batch reactor (SBR) plant will 
provide the most versatile and cost effective 
treatment system 

• Multiple treatment processes are combined 
into a single vessel that can be adjusted for 
variable inflows, opposed to a conventional 
treatment plant, which requires individual 
vessels and treatment units for each process 

 

 
 

 

 
City of Guthrie

 
November 5, 2016

 
66



Facility Layout  
City of Guthrie

 
November 5, 2016

 
67



Flow Diagram 

 
City of Guthrie

 
November 5, 2016

 
68



SBR Process 

• Sequencing Batch Reactor 

• Activated Sludge Process for treating 
wastewater 

• Processes of Clarifying, treatment, and 
aeration conducted in single tank 

• Effluent will have less than10 mg/L BOD, 10 
mg/L TSS, 3 mg/L Total Nitrogen 

 

 
 
City of Guthrie

 
November 5, 2016

 
69



SBR Process 

• Treatment Process works by cultivating 
specific bacteria that settles well, while 
eliminating poorly settling bacteria 

• Typically operates using 4 cycles per day 

• During high flow periods, the number of 
cycles per day can be increased to process 
twice the design flow 

 

 
 
City of Guthrie

 
November 5, 2016

 
70



SBR Process 

 
City of Guthrie

 
November 5, 2016

 
71



SBR Process 

 
City of Guthrie

 
November 5, 2016

 
72



SBR Process 

 
City of Guthrie

 
November 5, 2016

 
73



SBR Process 

 
City of Guthrie

 
November 5, 2016

 
74



SBR Process 

 
City of Guthrie

 
November 5, 2016

 
75



Sludge Processing 

• Proposed design includes: 

–  2 Aerobic Digesters 

– Sludge Handling Building with Belt Filter Press 

 

 
City of Guthrie

 
November 5, 2016

 
76



Disinfection and Discharge 

• UV Disinfection 

• Discharge to Cimarron River or Tributary 

 

 

 
City of Guthrie

 
November 5, 2016

 
77



Project Options Overview 

• Option 1 – Rehab Existing Plant and Alter Floodway 
– Estimated Total Cost:  >$20,000,000 

• Option 2 – New Plant on City-owned Land 
– Total Capital Cost: $13,002,495.00 
– Annual O&M:  $110,000.00 

• Option 3 – New Plant on 14th St. to SW of Existing Plant 
– Total Capital Cost: $16,879,212.31 
– Annual O&M:  $98,612.00 

• Option 4 – New Plant to East of Existing Plant 
– Total Capital Cost: $16,282,036.54 
– Annual O&M:  $95,108.00 

 
 
 
 
 

 
 

 
City of Guthrie

 
November 5, 2016

 
78



Location Options 

 
City of Guthrie

 
November 5, 2016

 
79



Option 1 

• Description 
– Rehabilitate Existing WWTP 

• Advantages 
– Make use of existing facilities and existing land 

• Disadvantages 
– Located in floodway 

– Not a feasible option, requiring extensive work 
to Cottonwood Creek to reduce floodway area 

 

 

 
 

 

 
City of Guthrie

 
November 5, 2016

 
80



Option 2 (Recommended) 

• Description 
– Construction of new SBR WWTP on City-owned land 

• Advantages 
– New Plant will be located outside of floodplain 
– Lowest capital cost and annual equivalent cost of all 

alternatives 

• Disadvantages 
– Additional operation and maintenance cost due to 

offsite lift station 

 
 

 
 
City of Guthrie

 
November 5, 2016

 
81



Option 2 

 
City of Guthrie

 
November 5, 2016

 
82



Option 3 

• Description 
– Purchase land and construct new SBR WWTP to the 

southwest of existing plant 

• Advantages 
– Lift Station will be located on same site as plant 

• Disadvantages 
– New Plant will be located within floodplain, 

requiring costly measures to mitigate flooding 
– Highest capital cost and annual equivalent cost of all 

alternatives 

 

 
City of Guthrie

 
November 5, 2016

 
83



Option 3 

 
City of Guthrie

 
November 5, 2016

 
84



Option 4 

• Description 
– Purchase land and construct new WWTP to the East of existing plant 
– Lift Station will be located on same site as plant 

• Advantages 
– Location near site of existing plant 
– Lift station will be located on site 
– Lowest Operation and Maintenance Cost 

• Disadvantages 
– New Plant will be located within floodplain requiring costly 